;
a9
|

A-14698

Reference numbers only are shown in illustration. Use [ H part numbers in ordering.

CRANKCASE OIL PAN, OIL PUMP SCREEN AND TUBE

i 37.288 H NUT, CONNECTOR |
2 37 287 H BODY, CONNECTOR 1
3 35 653 H CONNECTOR, o1L scrReen Tuse, w/NUT, 37 288 H ]
4 251 412 R1 TUBE, 0iL SCREEN 1
5 © 251 411 RO SCREEN, oiL PuMp ]
179 81k SCREM, cap, HEx-HD., 5/16<18NC x 5/8" 2
103 320 WASHER, rock, 5/16"

6 251 369 Ri GASKET, CRANKCASE DIiL PAN 501 7o 125370 |
6 355 670 RI GASKET, CRANKCASE GiL PAN 125371 ue 1

1 355 734 ROt - | PAN, crankcase oiL, 251 368 R22, w/PLUG, 41 300 HA anp GASKET, 3 405 H
. (wiLL work For 251 368 R21) : 501 To 123699 |
7 251 368 Re2 PAN, CRANKCASE OfL : 123700 up 1
179 81k SCREW, caP, HEx-HD., 5/16-18NC x 5/8" ) 501 To 125370 16
179 816 SCREW, cap, HEX-HD., 5/16-18NC x 3/L4" , 125371 up ~ 16
103 320 WASHER, ‘Lock, 5/16" 16
3 hos H GASKET, o1L PAN DRAIN PLUG B ' 123700 up 1
103 868 PLUG, PiPE, sq-HD., /2" (1IN CRANKCASE OIL PAN) 501 7o 123699 i
4| 300 pA PLUG, DRAIN, OIL PAN - - 23700 up i






